

Diuretic therapy (stage II)

1. Aldosterone antagonist

- potassium canrenoate (100–800 mg i.v./day)
- spironolactone (50–400 mg/day)

2. Saluretics

- etacrynic acid (50–400 mg/day)
- etozolin (200–800 mg/day)
- furosemide (20–500 mg/day)
- torasemide (10–40 mg/day)
- xipamide (10–40 mg/day)

3. Sequential nephron blockade

- torasemide or xipamide (20–40 mg/day)
combined with
- butizide, *or* (5 mg/day)
 - hydrochlorothiazide, *or* (25 mg/day)
 - metolazone (2.5–5 mg/day)

Success rate

ca. 80%